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FCC LISTED, REGISTRATION
NUMBER: 905266

IC LISTED REGISTRATION NUMBER
IC 4621A-1

AT4 wireless, S.A.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2
29590 Campanillas/ Méalaga/ Espaia
Tel. 952 61 91 00 - Fax 952 61 91 13
MALAGA, C.I.F. A29 507 456
Registro Mercantil de Malaga,Tomo 1169,
Libro 82, Folio 133, Hoja MA3729

TEST REPORT

REFERENCE STANDARD:
USA FCC Part 15.247 and 15.207
CANADA RSS-210, RSS-Gen

Radio Frequency Devices. Operation within the band902 - 928 MHz, 2400 -2483.5 MHz, and 572%850

MHz.

Licence-Exempt Radio Apparatus (All Frequency Bandg Category | Equipment.
General Requirements and Information for the Certification of Radio Apparatus.

NIE oot :
Approved by

(name / position & signature) ............... :

39342RRF.002

Firmado digitalmente por

Alejandro Llamas Alejandro Llamas Rodriguez

r Fecha: 2013.08.09 15:24:42
Rodriguez g+

A. Llamas / RF Lab. Manager

Elaboration date ............cccccuvviiiinnnen. . 2013-08-09
Identification of item tested................ : FITNESS MONITOR
Trademark ......cccccoevviiiieeeeeiiiiiieacend! ADIDAS

Model and/or type reference ................. : 6@32

Serial nUMbEr ........ooevvviiiiiie, :

Other identification of the product ........ :

D10813060000099, D10813060000106

Coemmial name: MICOACH SMART RUN
Hw version: 7.0.0
Sw version:; 1.6.2
FCC ID: ZLGSMARTRUN
IC ID: 9722B-SMARTRUN

Features ..., : Bluetooth 4.0+EDR, WIlan b/g/n20 1x1, Gie8eiver, battery charger
Description ........ccoeveiiiiiiiiiiiieeeen : FITNESS MONITOR

Applicant ..........cooe i, . ADIDAS AG

AAAreSS....cooviiiieiiie e : WORLD OF SPORTS, ADI-DASSLER-STRABE 1,92074

CIF/NIF/PasspOrt......cccuvveeeeeeeereeaeaamiien,

Contact person:

HERZOGENAURACH, GERMANY
DE132490588

Simon Drabble
+49 160 8 84 2687 / +49 9132 84 5773

simon.drabble@adidas.com

Test samples supplier........cccccceeeenn. :
AdAIeSS ...ovviveeiiiiiieeee e :

E-MaAl ., :

ELEKTROBIT

Tutkijantie 8, Oulu FINLAND
1737565-0

Pertti Harmaala

+358 403445781

Pertti.harmaala@elektrobit.com

Manufacturer ........ccceeeveeivveieeieeiviieeeens :

Same as applicant
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Test method requested........................See Standard

Standard ...........cccccciiiiiiiieieeeeeeeee s USAFCC Part 15.247  10-01-11 Edition: Operatidtiine the bands 902

928 MHz, 2400 -2483.5 MHz, and 5725 - 5850 MHz.

USA FCC Part 15.209 10-01-11 Edition: Radiatedssion limits; general

requirements.

USA FCC Part 15.207 10-01-11 Edition: Conductedtdim
CANADA RSS-210 Issue 8 (December 2010).

CANADA RSS-Gen Issue 3 (December 2010).

FCC part 15.247 and Filing and Measurement Guidslior Frequency
Hopping Spread Spectrum System DA 00-705 ReleasadhivB0, 2000.

ANSI C63.10-2009: American National Standard fosfirey Unlicensed
Wireless Devices.

Test procedure ..........cooeeevvvvvnvnnsimmn ..PERF010
Non-standardized test method ...........] NIA

Used instrumentation ...........cceeeeeeeeniinne..
Conducted Measurements

Last Cal. date  Cal. due dat

1. Spectrum analyser Agilent PSA  2012/02 2014/02
E4440A

2 EMI Test Receiver R&S ESU40 2012/03 2014/03

3 Transient limiter. HP 11947A 2012/09 2014/09
Line Impedance Stabilization Network

4 (LIS.N.) R&S. ESH2-Z5 2013/01 2015/01

5 DC power supply R&S NGPE 40/40 2011/11 2014/11

6 Universal Power Meter R&S NRP-Z11 2012/12 2014/12

Radiated Measurements

Last Cal. date  Cal. due dat

D

1. Semianechoic Absorber Lined Chamber N A, N.A.
IR 11. BS
2. Control Chamber IR 12.BC N.A. N.A.
Hybrid Bilog antenna Sunol Sciences 2011/05 2014/05
3. .
Corporation JB6
4. Antenna mast EM 1072 NMT N.A. N.A.
5. Rotating table EM 1084-4. ON N.A. N.A.
Double-ridge Guide Horn antenna 1-18
6. GHz HP 11966E 2011/05 2014/05
Double-ridge Guide Horn antenna 18-
£ 40 GHz Agilent 119665J 2011/09 2014/09
8. EMI Test Receiver R&S ESIB26 2011/11 2013/11
9 50F.5Fjar\e-amp“ﬂer Miteq JS4-12002600- 2012/07 2014/07
10.  Multi Device Controller EMCO 2090 N.A. N.A.
11.  Spectrum Analyzer Agilent E4440A 2012/02 2024/0
RF  pre-amplifier Miteq AFS5-
12. 04001300-15-10P-6. 2012/07 2014/07
RF pre-amplifier Schaffner CPA
13. 9231A. 2013/06 2015/06
Report template NQ ... FDTO08_14

IMPORTANT: No parts of this report may be reprodiioe quoted out of context, in any form or by argams, except in full, without the previous
written permission of AT4 wireless, S.A.
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Competences and guarantees

AT4 wirelessis a laboratory with a measurement facility in cdiamce with the requirements of Section 2.948
of the FCC rules and has been added to the ligaafities whose measurements data will be accepted
conjuction with applications for Certification undarts 15 or 18 of the Commission's Rules. Reistr
Number: 905266.

AT4 wirelessis a laboratory with a measurement site in comphawith the requirements of RSS 212, Issue 1
(Provisional) and has been added to the list efifdites of the Canadian Certification and EngingeBureau.
Reference File Number: IC 4621A-1

In order to assure the traceability to other nati@nd international laboratories, AT4 wireless haslibration
and maintenance programme for its measurement euip

AT4 wireless guarantees the reliability of the daeesented in this report, which is the result loé t
measurements and the tests performed to the iteler dast on the date and under the conditionsdstatethe
report and, it is based on the knowledge and teehriacilities available at AT4 wireless at the einof
performance of the test.

AT4 wireless is liable to the client for the maimé@ce of the confidentiality of all information a&td to the item
under test and the results of the test.

General conditions

1. Thisreportis only referred to the item thas nadergone the test.

2. This report does not constitute or imply onaten an approval of the product by the Certification
Bodies or competent Authorities.

3. This document is only valid if complete; no partreproduction can be made without previous
written permission of AT4 wireless.

4.  This test report cannot be used partially diulhfor publicity and/or promotional purposes waiht
previous written permission of AT4 wireless and Awereditation Bodies.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghte AT4 wireless internal document:

PODTO000: Procedimiento para el calculo de incentidies de medida.
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Usage of samples

Samples undergoing test have been selectethéylient.

Sample M/01 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
39342C/08 Fitness monitor with G76792 D10813060000106 02/07/2013

integral antenna

Sample M/02 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
39342C/07 Fitness monitor with G76792 D10813060000099 02/07/2013

antenna connector

Sample S/01 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
39342C/01 MICOACH SMART RUN. G76792 010813060000087 02/07/2013

Fitness Monitor

Auxiliary element used with the sample S/01:

Control N° Description Model Serial N° Date of reception
39342/02 Charger base B01-0008 02/07/2013
1. Sample M/01 has undergone following test(s).

All radiated tests indicated in annex A.

2. Sample M/02 has undergone following test(s).
All conducted tests indicated in annex A.

3. SampleS/01 has undergone the next test(s):

Continuous conducted emission, power leads, fireagix B.

Testing period

The performed test started on 2013-07-02 and #&aigin 2013-07-12.

The tests have been performed at AT4 wireless.
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Environmental conditions

In the control chambethe following limits were not exceeded during thstt

Temperature Min. = 21.4 °C
Max. = 22.4 °C
Relative humidity Min. = 48.9 %
Max. = 52.9 %
Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <0,5Q

In the semianechoic chambgl meters x 11 meters x 8 meters), the followingté were not exceeded
during the test.

Temperature Min. = 20.8 °C
Max. = 21.6 °C

Relative humidity Min. = 54 %
Max. = 58 %

Air pressure Min. = 1020 mbar
Max. = 1020 mbar

Shielding effectiveness > 100 dB

Electric insulation > 10 kKQ

Reference resistance to earth <0,5Q

Normal site attenuation (NSA) < +4 dB at 10 m disebetween item
under test and receiver antenna, (30 MHg to
1000 MHz)

Field homogeneity More than 75% of illuminated aoH is
between 0 and 6 dB (26 MHz to 1000
MHZz).

In the chamber for conducted measurements theafimigplimits were not exceeded during the test:

Temperature Min. = 24.2 °C
Max. = 25.7 °C

Relative humidity Min. =42.1 %
Max. = 46.2 %

Air pressure Min. = 1020 mbar
Max. = 1020 mbar

Shielding effectiveness > 100 dB

Electric insulation > 10 kKQ

Reference resistance to earth <0,5Q
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Summary

Considering the results of the performed test atingrto standard USA FCC Parts 15.247 and 15.208nada
RSS-210, the item under testis COMPLIANCE with the requested specifications specified indfaadard.

NOTE: The results presented in this Test Reportyapply to the particular item under test estaldliin page 1
of this document, as presented for test on the(g)aghown in section, “USAGE OF SAMPLES, TESTING
PERIOD AND ENVIRONMENTAL CONDITIONS”.

Remarks and comments

1.- No comments.

Testing verdicts

Not applicable ... : NA
PasS. . ..o P
Fal oo : F
NOt measured...........coooveiiiiiiiiiii e : NM

FCC PART 15/ RSS-210 PARAGRAPH VERDICT

NA| P | F |[NM

FCC15.247 Subclause (a) (1). 20 dB Bandwidth and E€afrequency P
separation / RSS-210 Clause A8.1 (b)
FCC15.247 Subclause (a) (1) (iii). Number of hoppihgmnels / RSS-210 P
Clause A8.1 (d)
FCC15.247 Subclause (a) (1) (iii). Time of occuparioywéll Time) / RSS-21( P
Clause A8.1 (d)
FCC15.247 Subclause (b). Maximum peak output poweligtad) and antenna P
gain / RSS-210, Clause A8.4 (2)
FCC15.247 Subclause (c). Band-edge of radiated emisgibransmitter) / P
RSS-210 Clauses 2.2 & A8.5
FCC15.247 Subclause (c). Emission limitations condii¢t@ansmitter) / RSS- P
210 Clauses 2.2 & A8.5
FCC15.247 Subclause (c). Emission limitations radig@@dnsmitter) / RSS- P
210 Clauses 2.2 & A8.5
FCC15.207. Conducted limits P
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APPENDIX A: Test results
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...................................................................................................................................................... 47
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TEST CONDITIONS

Power supply (V):
Vp=3.7Vdc
Vmin = N/A
Vmax= N/A

Type of power supply: Rechargeable battery.

Declared Gain for antenna = -1.0 dBi

TEST FREQUENCIES:
Lowest channel: 2402 MHz
Middle channel: 2441 MHz
Highest channel: 2480 MHz

The test channels and modulation modes are selesiad the test mode supplied with the Equipment
Under Test (E.U.T.).

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shieldau and it is directly connected to the spectrum
analyzer.

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anacbbamber. The measurement antenna is situated at a
distance of 3 m for the frequency range 30 MHz-1B{z (30 MHz-1000 MHz Bilog antenna) and at a
distance of 1m for the frequency range 1 GHz-25 @H&Hz-18 GHz Double ridge horn antenna and 18
GHz-40 GHz horn antenna).

For radiated emissions in the range 1 GHz-25 GHu ih performed at a distance closer than the
specified distance, an inverse proportionality dactf 20 dB per decade is used to normalize the
measured data for determining compliance.

The equipment under test was set up on a non-ctimdyevooden) platform one meter above the ground
plane and the situation and orientation was vatgefind the maximum radiated emission. It was also
rotated 360° and the antenna height was varied ftota 4 meters to find the maximum radiated
emission.

Measurements were made in both horizontal andcadgianes of polarization.
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FCC Section 15.247 Subclause (a) (1) / RSS-210 Clause1A(b). 20 dB Bandwidth and Carrier
frequency separation

SPECIFICATION

Frequency hopping systems shall have hopping chaanger frequencies separated by a minimum
of 25 kHz or the 20 dB bandwidth of the hopping raie, whichever is greater. Alternatively,

frequency hopping systems operating in the 240B85481Hz band may have hopping channel
carrier frequencies that are separated by 25 kHwmithirds of the 20 dB bandwidth of the hopping
channel, whichever is greater, provided the systepesate with an output power no greater than

125 mw.

RESULTS
(See next plots)
Modulation: GFSK

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 954.283 952.981 B3D.
Measurement uncertainty (kHz) +11

Modulation:I1/4-DQPSK (2Mbps)

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1345 1346 1347
Measurement uncertainty (kHz) +11
Modulation: 8-DPSK (3Mbps)
Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1320 1321 1320
Measurement uncertainty (kHz) +11

Report N°(NIE): 39342RRF.002

Page 11 of 83

201398-



aT4@

WireLESS

Modulation: GFSK
20 dB BANDWIDTH. Lowest Channel: 2402 MHz.

5 Agilent

Ref 5 dBm #Atten 26 dB
#Peak

16 v —
4B/ ﬁ/ﬁ % e

- va

LaAy

Ml 52
Center 2.482 BER & GHz Span 2 MHz
#Res BH 30 kHz #WBH 366 kHz Sweep 2065 ms (1080 pts)

Occupied Bandwidth Occ BH % Pur 9900 /
827.0850 kHz x dB  -20.00 dB

Transmit Freq Error  -1.429 kHz
% dB Bandwidth 954.233 kHz

20 dB BANDWIDTH Middle Channel: 2441 MHz.

¥ Agilent

Ret 5 dEm #Htten 20 dB
#Peak

18 PN,»/“ ™
dB/ 52 R ¢
L/ )

dB e fPJF \—x\ e

Lafy

M1 52
Center 2.441 08 B GHz Span 2 MH=z
#Res BH 36 kHz #UEKW 3608 kHz Sweep 2.065 ms (10060 pts)

Occupied Bandwidth Occ BW % PWr  99.00 ¥
827.7051 kHz x dB -20.80 dB

Transmit Freqa Error -1.981 kHz
% dB Bandwidth 952.981 kHz
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20 dB BANDWIDTH Highest Channel: 2480 MHz.

Ref 5 dBm #Htten 20 dB

10 - s
dB/ N R e

LgRw

ML 2
Center 2.480 006 6 GHz Span 2 MHz
#Res B 30 kHz #UBK 308 kHz Sweep 2065 ms (1008 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
825.4143 kHz x dB -20.00 dB

Transmit Freq Error  -1.098 kHz
% dB Bandwidth 949,162 kHz

Carrier frequency separation
# Agilent

a Mkrl 1,891 MHz

Ref 5 dBm #Atten 20 B -8.21 dB
#Peak

Log

e .\J."' ~ ) - .wouwn
& [ o0 TN T N AT
b W " “\

Lafw

V1 352
53 FC

£
f>50k
Swp

Start 2.439 500 GHz Stop 2.442 558 GHz
#Res BH 30 kHz #\BH 300 kHz Sweep 3.13 ms (1080 prs)

The hopping channel carrier frequencies are segghiat a minimum of the 20 dB bandwidth of the
hopping channel.

Verdict: PASS
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Modulation: I1/4-DQPSK

20 dB BANDWIDTH.

Lowest Channel: 2402 MHz.
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3 Agilent

Ref 5 dBm

#Atten 28 dB

#Peak

7/

LegAw

Ml 52

Center 2.482 088 & GHz

#Res BH 38 kHz

#BH 300 kHz

Occupied Bandwidth
1.1931 MHz

Transmit Freq Error

% dB Bandwidth

2.223 kHz
1.345 MHz

Span 2 MHz
Sweep 2065 ms (1008 pts)

Occ BH ¥ Puwr 99,80 %
X dB 20,80 dB

20 dB BANDWIDTH

Middle Channel; 2441 MHz.

- Agilent

Ref & dBm

#Atten 20 dB

#Peak

P N e v A R A SN

M

LaAy

M1 52

Center 2.441 886 @ GHz

#Res BH 30 kHz

#UBW 300 kHz

Occupied Bandwidth
1.1948 MHz

Transmit Freq Error

% B Bandwidth

1.387 kHz
1.346 MHz

Span 2 MHz
Sweep 2,865 ms (1080 pts)

Occ BH ¥ Pwr 99.08 %
®x dB -20.00 dB
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Highest Channel: 2480 MHz.

= Agilent

Ref 5 dBm

#Atten 20 dB

#Peak

e ST

\\(—

LgAw

M1 32

Center 2.480 808 8 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1971

#YBW 308 kHz

MHz

Transmit Freq Error  2.753 kHz
% dB Bandwidth 1.347 MHz

Span 2 MHz
Sveep 2,865 ms (1000 pts)

Occ BH ¥ Pwr 99.68 ¥
®x dB -20.00 dB

Carrier frequency separation

% Agilent

Reft 5 dBm #Atten 28 dB

18 [ e it e e

LaPy

Wl sz

53 FC

EAEDN
58k

Swp

Start 2.436 @00 GHz
#fes BW 106 kHz

#YBH 306 kHz

Stop 2.446 606 GHz
Sweep 1BG6 ms (1008 prs)

WireLESS

The hopping channel carrier frequencies are seghtat a minimum of the two-thirds of the 20 dB

bandwidth of the hopping channel
Verdict: PASS
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Modulation: 8-DPSK
20 dB BANDWIDTH
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Lowest Channel: 2402 MHz.

#Atten 20 dB

%
\

7

>
y ~/

AP

LaAw

M1 32

Center 2.402 AEE & GHz
#Res BH 38 kHz

#YBH 380 kHz

Occupied Bandwidth
1.1966 MHz

Transmit Freeg Error
® dB Bandwidth

1.367 kHz
1.320 MHz

Span 2 MHz
Sweep 2065 ms (1808 pts)

Occ BH % Pur 99,86 7
® dB -20.08 dB

20 dB BANDWIDTH

% Agilent

Middle Channel; 2441 MHz.

Ref & dBm

#Atten 20 dB

#Peak

Log
1@

f,mwﬁ e \W

dB/ e

gffst i
dB v

LaRy

M1 52

Center 2.441 BBO @ GHz
#Res BH 30 kHz

#YBH 388 kHz

Occupied Bandwidth

Span 2 MHz
Sweep 2,065 ms (1000 pts)

Occ BH ¥ Pwr 99,00 7

1.1965 MHz ®x dB -20.08 JdB
Transmit Freq Error  799.755 Hz
¥ dB Bandwidth 1.321 MHz
Page 16 of 83 201398-
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20 dB BANDWIDTH Highest Channel: 2480 MHz.

¥ Agilent

Ref 5 dBm #Atten 28 dB
#Peak

L
1%9 R SpeaTe NS A VRN

LgAsw

Ml 52
Center 2,480 G8G & GHz Span 2 MHz
#Res BH 3@ kHz #JBW 360 kHz Sweep 2,865 ms (1088 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¥
1.1965 MHz x dB  -20.00 dB

Transmit Freq Error  1.159 kHz
% dB Bandwidth 1.326 MHz

Carrier frequency separation

a Mkrl 1.881 MHz
Ref 3 dBm #Atten 20 dB -0.84 dB

T il ri Al P Lo 1

%
10 Pt g et e e oo o i P e

LaRw

W1 52
53 FC

£(f:
50k
Swp

Start 2.436 080 GHz Stop 2.446 @00 GHz
#Res BH 188 kHz #BH 300 kHz Sweep 1066 ms (1000 pts)

The hopping channel carrier frequencies are segghkat a minimum of the two-thirds of the 20 dB
bandwidth of the hopping channel.

Verdict: PASS
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FCC Section 15.247 Subclause (a) (1) (iii) / RSS&@Clause A8.1 (d). Number of hopping channels

SPECIFICATION

Frequency hopping system in the 2400-2483.5 MHzlIsdnall use at least 15 channels.

RESULTS

The number of hopping channels is 79 for all thmegles (see next plots).

Modulation: GFSK

Ref & dBm #ftten 20 dB

Mkre 2.448 @1 GHz
-1.83 dBm

#Pealk ,9
1

4B/ f

Offst f

8
dB .'I

Lo

V1 os2

Start 2,395 8@ GHz

#hes BH 518 kHz #EH 518 kHz

Stop 2.441 08 GHz
Sweep 1866 ms (1008 pts)

Marker Trace Type # Axis
1 (1 Freq 2.4A2 AR GHz
2 (12 Fraeg 2.448 81 GHz

Amplitude
-A.78 dBm
-1.83 dBm

Number of hopping frequencies: 39
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2 Agilent

Ref 5 dBm #Htten 26 dB

Mkrl 2.448 B1 GHz
-0.98 dBm

#Peak
W T T T T Ty

Log
18

Tavalatalatatiutulastmte e et ta ot e tataatet

\

dB/

Offst
G

dB

LAy

V1 52

Start 2.439 @@ GHz
#hes BW 518 kHz

#BH 518 kHz

Stop 2.483 08 GHz
Sweep 106G ms (1800 pts)

Markear Tracae Type
1 (1> Freg
2 (1> Freq

¥ Axig
2.448 B1 GHz
2.4868 B1 GHz

Amplitude
-A.98 dBm
-1.74 dBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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Modulation: II/4-DQPSK

Mikrl 2.482 0@ GHz

Rsf i dBm #Atten 20 dB -2.92 dBm
#Feq

10 /

dB/ |

Offst ]I

6

LaRAw
V1 52
Start 2.398 80 GHz Stop 2.441 A8 GHz
#Res BW 516 kHz #UBW 518 kHz Sweep 1.OE6 ms (1608 pts)
Marker Trace Type ¥ Axiz Amplituda
1 [§] Frag 2,462 AR GHz -2.92 dBm
2 1 Freqg 2.448 A5 GHz -2.98 dBm

Number of hopping frequencies: 39
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2 Agilent

Ref 5 dBm

#Htten 26 dB

Mkrl 2.448 B1 GHz
-2.88 dBm

#Peak

Ll "o ! o P U [ e P ek iy

Log 1
18

P . ,..‘%\

|

dB/

\

Offst
G

\

dB

\

N

LAy

V1 52

Start 2.439 @@ GHz
#hes BW 518 kHz

#BH 518 kHz

Stop 2.483 08 GHz
Sweep 106G ms (1800 pts)

Markar Trace
1 (1
2 (1>

Type ¥ Axis
Freq 2.448 81 GHz
Freq 2.486 B1 GHz

Amplitude
-2.88 dBm
-3.74 dBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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Modulation: 8-DPSK

= Agilent

Mirl 2.402 B8 GHz

Rsf i dBm #Htten 26 dB -2.55 dBm
#req
18
4B/ (
Offst ll
6
dB N{f
LaAw
V1 52
Start 2,398 88 GHz Stop 2.441 8@ GHz
#Res BH 516 kHz #/BW 518 kHz Sweep 1066 ms (1OBA pts)
Marker Trace Type * Axiz Amplitude
1 1 Freg 2.4682 BA GHz -2.55 dBm
2 1 Freg 2.448 BS GHz -2.86 dBm

Number of hopping frequencies: 39
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% Agilent
Ref 5 dBm #fAtten 28 B -2.73 dBm
#Peak
4 1 21
16
4B/ |
Offst
5 kﬁ
dB
LaAw
W1 &2
Start 2,439 B8 GHz Stop 2.4583 00 GHz
#Res BHW 516 kHz #VBH 518 kHz Sweep 1.0GE ms (1AAE pts)
Marker Trace Type # Axis Amplitude
1 (1 Freq 2.4468 A1 GHz -2.73 dBm
2 1 Freq 2.488 A1 GH=z -3.58 oBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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FCC Section 15.247 Subclause (a) (1) (iii) / RSS@Clause A8.1 (d). Time of occupancy (Dwell
Time)

SPECIFICATION

The average time of occupancy on any channel sbalbe greater than 0.4 seconds (400 ms) within
a period of 0.4 seconds multiplied by the numbehasping channels employed = 0.4 x 79= 31.6
seconds.

RESULTS

Modulation: GFSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1.

The system makes worst case 1600 hops per secdntihee slot has a length of 625us with 79
channels. A DH1 Packet need 1 time slot for trattsmgiand 1 time slot for receiving. Then the syste
makes worst case 1600/2 = 800 hops per second/@itihannels. So you have each channel 800/79 =
10.13 times per second and so for a period of 04 x 31.6 seconds you have 10.13 x 31.6 = 320.11
times of appearance.

Each Tx-time per appearance is 384.8 ps (see taxt p

So we have 320.11 x 384.8 pus = 123.18 ms per &tdnsls.

- Agilent

a Mkrl 3848 ps

Ref 5 dBm #Atten 260 dB B.64 dB
#Peak 1R

1
Log ¢ ﬂ?

LaAw

HL 352
S30WS

AA
£
FTun

Center 2.441 B@0 GHz Span B Hz
Res BH 1 MHz #VBH 1 MHz Sweep 865,58 ps (1808 pts)

Verdict: PASS

Report N°(NIE): 39342RRF.002 Page 24 of 83 201398-



aT4@

WireLEss

2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 8.

A DH3 Packet needs 3 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/4 = 400 hops per second with 78neis. So you have each channel 400/79 = 5.1 times
per second and so for a period of 0.4 x 79 = 3@c@sds you have 5.1 x 31.6 = 161.16 times of
appearance.

Each Tx-time per appearance is 1.641 ms (see haxt p

So we have 161.16 x 1.641 ms = 264.46 ms per &t@nsls.

a Mkrl  1.541 ms

Ref 5 dBm #Atten 20 dB -6.22 dB
#Peak iR 1

LaAw

Wl 52
33 M8

o
£

FTun

Center 2.441 @08 GHz Span B Hz
Res BH 1 MHz #YBH 1 MHz Sweep 28065 ms (1008 pts)

Verdict: PASS
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3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 5.

A DH5 Packet needs 5 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/6 = 266.67 hops per second witth@fnels. So you have each channel 266.67/79 =
3.37 times per second and so for a period of 02 x 31.6 seconds you have 3.37 x 31.6 = 106.48stim
of appearance.

Each Tx-time per appearance is 2.887 ms (see haxt p

So we have 106.49 x 2.887 ms = 307.44 ms per &t@nsls.

#  Agilent

a Mkrl 2,887 ms

Ref 5 dBEm #ftten 20 dB -0.24 4B
#Feak iR

Log
16
dB/
Offst
6

dB

30

LaAuw
Wl s2

53008
i b
Efh

FTun

Center 2.441 BBA GHz Span B Hz
Res BH 1 MHz #BH 1 MHz Sweep 4863 ms (1006 pts)

Verdict: PASS
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Modulation: M/4-DQPSK

1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1.

The system makes worst case 1600 hops per secdntihae slot has a length of 625us with 79
channels. A DH1 Packet need 1 time slot for trattérgiand 1 time slot for receiving. Then the sgste
makes worst case 1600/2 = 800 hops per second/@itihannels. So you have each channel 800/79 =
10.13 times per second and so for a period of 79 x 31.6 seconds you have 10.13 x 31.6 = 320.11
times of appearance.

Each Tx-time per appearance is 390.9 us (see faxt p

So we have 320.11 x 390.9 us =125.13 ms per 3tdhds.

= Agilent

a Mkrl  390.9 ps

Ref 5 odBm #Atten 20 dB .87 dB
#Paak

1Ek 1
Log e N VAT i .
16
dB/
Offst
5]
dB

Loy

Wl sz
53 W%
AA
ECf
FTun

Center 2.441 GBA GHz Span B Hz
Fes BH 1 MHz #YBH 1 MHz Sweep 8658 ps (1080 pts)

Verdict: PASS
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2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 8.

A DH3 Packet needs 3 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/4 = 400 hops per second with 78ngisa. So you have each channel 400/79 = 5.1 times
per second and so for a period of 0.4 x 79 = 3@c@sds you have 5.1 x 31.6 = 161.16 times of
appearance.

Each Tx-time per appearance is 1.639 ms (see haxt p

So we have 161.16 x 1.639 ms = 264.14 ms per &t@nsls.

a Mkrl 1639 ms
Ref § dBm #Atten 20 B -B.18 dB

#Peak

LgAy

WL 52
33 M8

AA
ECf:

FTun

Center 2.441 083 GHz Span @ Hz
Res BH 1 MHz #JBH 1 MH=z Sweep 2065 ms (1080 pts)

Verdict: PASS
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3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 5.

A DH5 Packet needs 5 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/6 = 266.67 hops per second witth@fnels. So you have each channel 266.67/79 =
3.37 times per second and so for a period of 02 x 31.6 seconds you have 3.37 x 31.6 = 106.48stim
of appearance.

Each Tx-time per appearance is 2.887 ms (see haxt p

So we have 106.49 x 2.887 ms = 307.44 ms per &t@nsls.

4 Agilent

a Mkrl  2.887 ms

Ref 5 dBm #Atten 26 dB -3.30 B
#Peak

iR 1

LgPw
Wl 52

53005
o b
g0

FTun

Center 2.441 @88 GHz Span @ Hz
Res BH 1 MHz #\JBH 1 MH=z Sweep 4863 ms (10060 pts)

Verdict: PASS
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Modulation: 8-DPSK

1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1.

The system makes worst case 1600 hops per secdntihae slot has a length of 625us with 79
channels. A DH1 Packet need 1 time slot for trattérgiand 1 time slot for receiving. Then the sgste
makes worst case 1600/2 = 800 hops per second/@itihannels. So you have each channel 800/79 =
10.13 times per second and so for a period of 79 x 31.6 seconds you have 10.13 x 31.6 = 320.11
times of appearance.

Each Tx-time per appearance is 391.7 us (see faxt p

So we have 320.11 x 391.7 us =125.39 ms per 3tdhds.

- Agilent

a Mkrl 35817 ps

Ref 5 dBm #Atten 20 dB B.19 dB
#Peak i .

Log O R Y 1T 8 P T

dB/
Offst
B

dB

LaAy

Wl 352
53 U3
AA
£0f
FTun

Center 2.441 BOAA GHz Span B Hz
Res BW 1 MHz #BH 1 MHz Sweep 8608 ps (1000 pts)

Verdict: PASS
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2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 8.

A DH3 Packet needs 3 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/4 = 400 hops per second with 78neisa. So you have each channel 400/79 = 5.1 times
per second and so for a period of 0.4 x 79 = 3@c@sds you have 5.1 x 31.6 = 161.16 times of
appearance.

Each Tx-time per appearance is 1.641 ms (see haxt p

So we have 161.16 x 1.641 ms = 264.46 ms per &t@nsls.

a Mkrl  1.641 ms
Ref & dBm #Atten 20 dE -A.13 4B

iR 1

LaAy

Wl 52
53 MS

AA
£01:

FTun

Center 2.441 BAB GHz Span @ Hz
Res BH 1 MHz #\/BH 1 MHz Sweep 2865 ms (1800 prs)

Verdict: PASS

Report N°(NIE): 39342RRF.002 Page 31 of 83 201398-



aT4@

WireLEss

3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 5.

A DH5 Packet needs 5 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/6 = 266.67 hops per second witth@fnels. So you have each channel 266.67/79 =
3.37 times per second and so for a period of 02 x 31.6 seconds you have 3.37 x 31.6 = 106.48stim
of appearance.

Each Tx-time per appearance is 2.891 ms (see haxt p

So we have 106.49 x 2.891 ms = 307.86 ms per &td@hsls.

a Mkrl  2.831 ms
Ref & dBEm #ftten 26 dB -@.15 dB
#Peak

Log B a2t R o ke o el b g

16
dBs
Offst

db

LAy
Wl 52

53 U8
HHM ‘}W‘ M‘W’u‘ w)""-"
£if

FTun

Center 2.441 886 GHz Span A Hz
Res BH 1 MHz #VBH 1 MHz Sweep 4863 ms (1600 pts)

Verdict: PASS
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FCC Section 15.247 Subclause (b) / RSS-210 Clausg#4(2). Maximum peak output power and
antenna gain

SPECIFICATION

For frequency hopping systems operating in the 248B.5 MHz band employing at least 75
hopping channels: 1 watt (30 dBm).

RESULTS

MAXIMUM OUTPUT POWER. See next plots.

Declared maximum antenna gain:

The EIRP power (dBm) is calculated by adding thelated maximum antenna gain to the measured

conducted power.

Modulation: GFSK

-1.0 dBi.

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -0.57 -0.90 -1.60
Maximum EIRP power (dBm) -1.57 -1.90 -2.60
Measurement uncertainty (dB) +1.5
Average conducted power for Lowest frequency Middle frequency | Highest frequency
SAR calculations 2402 MHz 2441 MHz 2480 MHz
Average conducted power (dBm) -2.01 -2.51 -3.12
Measurement uncertainty (dB) +1.5

Modulation:I1/4-DQPSK (2Mbps)

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -0.05 -0.26 -0.94
Maximum EIRP power (dBm) -1.05 -1.26 -1.94
Measurement uncertainty (dB) +1.5
Average conducted power for Lowest frequency Middle frequency | Highest frequency
SAR calculations 2402 MHz 2441 MHz 2480 MHz
Average conducted power (dBm) -3.99 -4.51 -5.15
Measurement uncertainty (dB) +1.5
Report N°(NIE): 39342RRF.002 Page 33 of 83 201398-
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Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) 0.64 0.55 -0.13
Maximum EIRP power (dBm) -0.36 -0.45 -1.13
Measurement uncertainty (dB) +1.5

Average conducted power for

SAR calculations

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
Average conducted power (dBm) -4.00 -4.50 -5.13
Measurement uncertainty (dB) +1.5

The maximum directional gain of the antenna is thas 6 dBi and therefore the maximum output power

is not required to be reduced from the stated wlue

Verdict: PASS
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PEAK OUTPUT POWER (CONDUCTED).
Modulation: GFSK

Lowest Channel: 2402 MHz.
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- Agilent

Ref & dBm #Atten 20 dB

Mkrl 2.481 985 GHz
-0.57 dBm

#Peak

égx T

M

™

Lafw

Wl 52

53 FC
AA

Eifx
FTun

Swp

Center 2.482 BBE GHz
#Res BH 3 MHz

Modulation: GFSK

35 Agilent

#YEW & MHz

Middle Channel; 2441 MHz.

Span 18 MHz
Sweep 106G ms (1000 pts)

Ref § dBm #Atten 20 dB

#Peak
Log e

ég/ o

LaAw

Wl 52

33 FC

£
FTun

Swp

Center 2.441 000 GHz
#Res B 3 MHz
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PEAK OUTPUT POWER (CONDUCTED).
Modulation: GFSK Highest Channel: 2480 MHz.

Ref 5 dBm #Atten 20 dB . -1.6@ dBm

#Peak 1
Log I

B/ T R

LaAw

Wl 52
33 FC

£
FTun
Swp

Center 2,488 0@ GHz Span 18 MHz
#Res BH 3 MHz #BH 8 MHz Sweep 1.BGE ms (1088 pts)

Modulation:IT/4-DQPSK Lowest Channel: 2402 MHz

% Agilent

Mkrl 2.482 145 GHz
Fef 5 dBEm #Atten 20 dB -0.85 dEm

#Peak

Log ﬁﬁ__—f—____a
14 f}f,;f’ ﬁhx““ua
dB

off';t e BN

5 v N

dB ! ™.

LaRy

Wl 52
53 FC

E(f):
FTun
Swp

Center 2,402 880 GHz Span 18 MHz
#Res BH 3 MHz #BH & MH=z Sweep 1866 ms (1080 pts)
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PEAK OUTPUT POWER (CONDUCTED)

Modulation:IT/4-DQPSK

Middle Channel: 2441 MHz.
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- Agilent

Ref & dBm

#Atten 20 dB

Mkrl Z2.448 865 GHz
-B.26 dBm

#Peak

NI 2

1

16
4B/ T

T

LgAy

V1 52

53 FC

£
FTun

Swp

Center 2.441 686 GHz
#Res BH 3 MHz

#UBH 8 MHz

Modulation:T1/4-DQPSK

- Agilent

Highest Channel: 2480 MHz.

Span 168 MHz

Sweep 1066 ms (1008 pts)

#Atten 28 dB

—

0

/

LAy

Wl 52

53 FC
AA

£0f
FTun

Swp

Center 2.480 800 GHz
#Res BW 3 MHz

#YBH 3 MHz
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PEAK OUTPUT POWER (CONDUCTED).

Modulation: 8-DPSK

Lowest Channel: 2402 MHz

AT4

#Htten 20 dB

_-"'fﬂ__ﬂ_'_'

#!Hf”

LaPy

W1 o352

53 FC

£
FTun

Swp

Center 2.402 8O GHz

#Res BH 3 MHz

#YBW 8 MHz

Modulation: 8-DPSK

Middle Channel: 2441 MHz.

Span 18 MH=z

Sweep 1866 ms (1080 pts)

4 Agilent

#Atten 20 dB

Mikrl 2.448 975 GHz

8.55 dBm

.——-'“f

f/,,r”

T

™.

LAy

W1 52

53 FC
AA

£
FTun

Swp

Center 2.441 088 GHz
#Res BH 3 MHz

#WEH 3 MHz
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PEAK OUTPUT POWER (CONDUCTED).
Modulation: 8-DPSK Highest Channel: 2480 MHz.

5 Agilent

Mrl 2.479 985 GHz

Ref 5 dBm #Atten 20 dB -0.13 dBm
#Peak ,___J——Jk——m___h

E%g e 1 ——

dB/

Offst - M

dB fﬂf{ﬂf EM\\\\R
/ AN

LaAw

V1 352
53 FC
AR
£fn
FTun
Swp

Center 2,480 BBA GHz Span 18 MHz
#Res BH 3 MHz #/BH 8 MHz Sweep 1.866 ms (1000 prs)
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FCC Section 15.247 Subclause (d) / RSS-210 Clauge2 & A8.5. Band-edge compliance of

SPECIFICATION

conducted emissions (Transmitter)

Emissions outside the frequency band in whichnientional radiator is operating shall be at |28stIB below the

highest level of the desired power.

RESULTS:
Modulation: GFSK

1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eSext plot.

3 Agilent

Ref 5 dBm

#Atten 20 dE

a Mkrl -6.276 MHz
-54.76 dB

#Peak
Log
18
dB/
Offst
6

1k

db

—28.7
dBm

LaPy

V1 52
> FCWMWWWWW
AA

£f
FTun
Swp

Start 2.390 908 GHz
#Res BH 300 kHz

Verdict: PASS
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2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgeshext plot.

- Agilent

#At

ten 28 dB

a Mkrl  39.309 MHz
-53.19 dB

iR

LaAy

V1 52

o

53 FC

£t
FTun

Swp

Start 2,475 988 GHz
#Res BH 300 kHz

#BH 1 MHz

Verdict: PASS

3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

¥ Agilent

Stop 2.498 686 GHz
Sweep 1066 ms (1808 pts)

Ref § dBm

#Atten 20 dB

a Mkrl -5.961 MHz
-51.38 4B

#Peak
Log

1k

Py

18
dB/

\/

Offst

3
dB

-28.7

dBm
LAy

W1 52 . o

g

AA

9
ool

£0fx
FTun

SWp

Start 2,399 909 GHz
#Res BW 300 kHz

#YBW 1 MHz

Verdict: PASS
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4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

aT4@

WireLEss

Fef 5 dBm #Htten 20 dB

a Mkrl 5.303 MHz
-50.99 dB

#Peak iR

Log v e R

AARINAR

dB !

ol \
-21.8

4B
LoAy l\’l

V1 52 \

—

53 FC MMM

AA

W,

£ifn
FTun

Swp

Start 2,475 B89 GHz
#Res BH 300 kHz #VBW 1 MHz

Verdict: PASS
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Modulation: I1/4-DQPSK
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1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eSext plot.

2 Agilent

Ref 5 dEm

#Htten 20 dB

a Mkrl -2.147 MHz
-45.20 dB

#Peak

;

Start 2.398 B0G GHz
#Res BH 300 kHz

Verdict: PASS

#VBH 1 MHz

Stop 2.405 Q@6 GHz
Sweep 1866 ms (1088 prs)

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgehext plot.

#Atten 2@ dB

a Mkrl 10.088 MHz
-44.16 dB

1R

\

\

r

Start 2.475 088 GHz
#Res BH 388 kHz

Verdict: PASS
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3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

¥ Agilent

a Mirl -3.273 MHz

Ref & dBm #Atten 20 dB -46.32 dB
#Peak iR

Log ot S, -

E(f):
FTun
Swp
Start 2.390 008 GHz Stop 2.4085 880 GHz
#Res BH 308 kHz #BW 1 MHz Sweep 106G ms (1000 prs)

Verdict: PASS
4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

¥ Agilent

a Mkrl 18315 MHz

Ref 5 dBm #Atten 20 dB -49.58 4B
#Peak

l@ Vm’ldm‘*'mm“p' O e YO

\

Offst

: \

4B L

Dl \

-23.7

=
—
L]
™
:_P
b=

ECf
FTun
Swp
Start 2.475 06 GHz Stop 2.498 BB6 GHz
#Res BW 3600 kHz #\BW 1 MH=z Sweep LBG6 ms (1000 pts)

Verdict: PASS
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Modulation: 8-DPSK
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1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eSext plot.

# Agilent

#Atten 20 4B

a Mkrl -2.357 MHz
-45.81 dB

O et

Lo

Start 2.390 288 GHz
sRes BHW 308 kHz

Verdict: PASS

#YBW 1 MHz

Stop 2.485 608 GHz
Sweep 1066 ms (1800 pts)

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgehext plot.

# Agilent

#Atten 260 dB

a Mkrl 4.324 MHz
-48.68 dB

Vi sz

:E-OH

‘*Nwﬂ Tl TR

Start 2.475 088 GHz
#Res BH 380 kHz

Verdict: PASS

#WBH 1 MHz
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3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

¥ Agilent

a Mikrl -2.565 MHz

Ref & dBm #Atten 20 dB -47.93 dB
#Peak

!
iR

Start 2.390 000 GHz Stop 2.485 088 GHz
#Res BH 308 kHz #BW 1 MHz Sweep 106G ms (1000 prs)

Verdict: PASS
4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

a Mkrl 9715 MHz
Ref 5 dBm #Atten 28 dB -49.73 dB

#Peaak

Log iR
1@ e S S IPY e s P “‘mumﬂfﬂ-hrﬂgkn

1= o Ly

\
Offst \
|

53 FC L &wmwﬂ@&
Fe Mt o

ECf:

FTun

Swp

Start 2.475 000 GHz Stop 2.490 008 GHz

#Res BW 300 kHz #/BH 1 MH=z Sweep 1.866 ms (1080 ptsy

Verdict: PASS
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FCC Section 15.247 Subclause (d) / RSS-210 Clausg 3 Emission limitations conducted
(Transmitter)

SPECIFICATION

In any 100 kHz bandwidths outside the frequencydliarwhich the intentional radiator is operatirftg tadio
frequency power that is produced by the intentioadlator shall be at least 20dB below that inltté kHz
bandwidth within the band that contains the highestl of the desired power.

RESULTS:

All peaks are more than 20 dB below the limit.

Modulation: GFSK

1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

# Agilent

Fef 5 dBm #Atten 30 dB
#Peak

Start 360 MHz Stop 25.086 GHz
#Res BN 1606 kHz #\BKW 300 kHz Sweep 2.386 5 (1006 pts)
Note: The peak above the limit is the carrier fiey.

Verdict: PASS
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2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

3 Agilent

Ref 5 dBm #Atten 30 dB
#Peak

§3 FCpihvarwallaf iRt S

Start 30 MHz Stop 250008 GHz
#Res BH 188 kHz #\BH 360 kHz Sweep 2,380 5 (1006 pts)

Note: The peak above the limit is the carrier frery.

Verdict: PASS
3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see neplot).

- Agilent

Ref 5 dBm #fAtten 30 4B
#Peak

l'-'ll 82 A i g I WMML PR At WWW M

Start 30 MHz Stop 25.0068 GHz
#Res BW 168 kHz #UBH 380 kHz Sweep 2.386 s (1080 pts)

Note: The peak above the limit is the carrier frery.
Verdict: PASS
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Modulation: I1/4-DQPSK
1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

= Agilent

Ref 5 dBm #Atten 30 dB
#Peak

b
Ul s2 L T T T s e b mtapi
53 FC T A '

Start 38 MHz Stop 25.00@8 GHz
#Res BH 100 kHz #VYBH 308 kHz Sweep 2.386 5 (1000 pts)

Note: The peak above the limits is the carrier dimty.
Verdict: PASS
2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

% Agilent

Ref 5 dBm #Htten 30 dB

53 FL et A

Start 30 MHz Stop 25.8600 GHz
#Res BH 100 kHz #BH 300 kHz Sveep 2.386 5 (1080 pts)

Note: The peaks above the limits are the carresgiencies.
Verdict: PASS
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3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see neptot).

2 Agilent

Ref 5 dBm #Atten 30 dB
#Peak

Start 38 MHz Stop 25808 GHz
#Res BH 100 kHz #+VBH 300 kHz Sweep 2.386 5 (1008 prs)

Note: The peak above the limit is the carrier frery.
Verdict: PASS
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Modulation: 8-DPSK
1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

- Agilent

Ref 5 dBm #Atten 30 dB
#Peak

Ul 32 by |* - W%hh MWWMMWWM

Start 38 MHz Stop 25.8008 GHz
#Res BH 188 kHz #/BH 308 kHz Sweep 2386 5 (1008 pts)

Note: The peak above the limits is the carrier dieey.
Verdict: PASS
2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (seexteplot).

# Agilent

Ref 5 dBm #Atten 30 4B
#Peak

Start 38 MHz Stop 25.008 GHz
#Res BH 1088 kHz #\BW 300 kHz Sweep 2.386 5 (1800 pts)

Note: The peaks above the limit are the carriggfemcies.
Verdict: PASS
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3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see neptot).

- Agilent

Ref 5 dBm #Atten 30 dB
#Peak

Start 38 MHz Stop 25.088 GHz
#Res BH 180 kHz #JBH 388 kHz Sweep 2386 5 (1008 pts)

Note: The peak above the limit is the carrier frery.
Verdict: PASS
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FCC Section 15.247 Subclause (d) / RSS-210 Claugea & A8.5. Emission limitations radiated
(Transmitter)

SPECIFICATION

Radiated emissions which fall in the restricteddsams defined in §15.205(a), must also comply with
the radiated emission limits specified in §15.209¢ae §815.205(c)):

Frequency Range | Field strength (uV/m Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz) - 300
1.705 - 30.0 30 - 30
30 -88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

The emission limits shown in the above table ametan measurements employing CISPR quasi-peak
detector except for the frequency bands 9-90 kH@;490 kHz and above 1000 MHz. Radiated emission
limits in these three bands are based on measutemploying an average detector.

For average radiated emission measurements ab@@&MHBz, there is also a limit corresponding to 20
dB above the indicated values in the table is $igelcivhen measuring with peak detector function.

RESULTS:

The situation and orientation was varied to find thaximum radiated emission. It was also rotateif 36
and the antenna height was varied from 1 to 4 metefind the maximum radiated emission.

Measurements were made in both horizontal andcadgianes of polarization.

All tests were performed in a semi-anechoic chanatea distance of 3 m for the frequency range 30
MHz-1000 MHz and at distance of 1m for the frequerange 1 GHz-25 GHz.

The field strength is calculated by adding corattfactor to the measured level from the spectrum
analyzer. This correction factor includes anterawadr, cable loss and pre-amplifiers gain.

The equipment transmits continuously in the setbatbannel so it is not necessary a duty cycle
correction factor.
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Frequency range 30 MHz-1000 MHz

Note: The spurious emissions below 1 GHz do noeddpon either the operating channel or the

modulation mode selected in the EUT.

No spurious signals were found at less than 20elBvbthe limit.

Frequency range 1 GHz-25 GHz

Modulation: GFSK

1. CHANNEL: LOWEST (2402 MHz).

AT4

o,

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
\Y; Peak 48.42 +4.0
2.37736
\Y Average 33.92 +4.0
2. CHANNEL: MIDDLE (2441 MHz).
No peaks were found.
3. CHANNEL: HIGHEST (2480 MHz).
Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
\Y; Peak 47.35 +4.0
2.4835825
\Y Average 43.13 +4.0
Verdict: PASS
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Modulation:IT/4-DQPSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
\Y; Peak 53.18 +4.0
2.36592
\% Average 33.62 +4.0
\Y; Peak 53.88 +4.0
2.38400
\% Average 33.94 +4.0

2. CHANNEL: MIDDLE (2441 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
\Y Peak 53.31 +4.0
2.36632
\% Average 33.77 +4.0
\Y Peak 53.58 +4.0
2.38456
\Y Average 34.11 +4.0

3. CHANNEL: HIGHEST (2480 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)

\Y; Peak 49.17 +4.0
2.36819

\% Average 33.70 +4.0

\Y; Peak 50.06 +4.0
2.38640

\% Average 33.94 +4.0

\Y; Peak 48.12 +4.0
2.48350

\Y Average 41.74 4.0

\Y; Peak 50.13 +4.0
2.48378

\% Average 39.09 +4.0

Verdict: PASS
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Modulation: 8-DPSK

1. CHANNEL: LOWEST (2402 MHz).
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Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
\Y; Peak 52.80 +4.0
2.3652
\% Average 33.77 +4.0
\Y Peak 53.30 +4.0
2.38336
\% Average 31.21 +4.0
2. CHANNEL: MIDDLE (2441 MHz).
Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
\Y Peak 52.78 +4.0
2.36480
\Y Average 33.82 +4.0
\Y Peak 53.09 +4.0
2.38288
\% Average 34.15 +4.0
3. CHANNEL: HIGHEST (2480 MHz).
Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
\Y; Peak 52.89 +4.0
2.36456
\% Average 33.77 +4.0
\Y; Peak 53.44 +4.0
2.38264
\% Average 34.07 +4.0
\Y; Peak 48.52 +4.0
2.48350
\Y Average 39.61 +4.0
Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

¢/ RBW 100 kHz RF Att 0 dp
Ref vl VBW 100 kHz

a0 dB* SWT 245 ms= Unit ABpV ./ m
60

50

o e =

30

20

10

-10

-20

-30

-40

Start 30 MH= 97 MHz/ Stop 1 GH=z

(This plot is valid for all three channels andratbdulation modes).
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FREQUENCY RANGE 1 GHz to 3 GHz.
Modulation: GFSK
CHANNEL: Lowest (2402 MHz).

1 PK
VIEW

RBW 1 MHz
VBW 1 MHz

AT4@

CHANNEL: Middle (2441 MHz).

1 PK
VIEW

Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
Dz 7p dB*
~70
o
D1 54 dp*
TR ST
a0 RO MWW
Lan Wl S ATV '
_._MMM
WMM
F20
F10
=0
F-10
-20
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak shown in the plot is the carriegdiency.
RBW 1 MHz
VBW 1 MHz
Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
Dz 7p dB*
~70
F60
D1 54 dp*
50
s PRTIE Y o et ettt
Lao Mvn_vl,u_..M
av-—wnwv—f“’“‘**“””~hﬁ~/“ddwv
. | el
»M_4~uq_AM/w-W“““”~”*—~
F20
F10
=0
-10
-20
Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak shown in the plot is the carrieqdiency.
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CHANNEL: Highest (2480 MHz).

RBW 1 MHz
VBW 1 MHz

AT4@

Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
Dz 74 dB*
70
1 PK
VIEW Lco
D1 54 dp*
moginvatty W
a0 kil »MWMWM
byt L
M—ww
., I MM
RN B—
20
10
o
-10
-20
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak shown in the plot is the carriequiency.
Modulation: T1/4-DQPSK
CHANNEL: Lowest (2402 MHz).
REW 1 MHz
VBW 1 MHz
Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
D2 7 dB*
70
1 PK
VIEW lzo
D1 54 dB*
I RV i
a0 WWJW
Lyl L]
mw_ﬂ_ﬂw«»’““
]
20
10
o
--10
-20
Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak shown in the plot is the carriequiency.
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CHANNEL: Middle (2441 MHz).

1 PK
VIEW

Ref 80 dBuvV/m

Attt

RBW 1 MHz
VBW 1 MHz
dB SWT 1 s

AT4@

80

Dz TH dB*

70

60

D1 54 dp~*

50

Lithe o bl M"NM

o | kN i
o olorth "«M
Ay bl N W ey
MWM
30 RS
»—v—-—l—""—q.—w,—n/—"’m
F20
10
-0
F-10
-20
Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak shown in the plot is the carriequiency.

CHANNEL: Highest (2480 MHz).

1 PK
VIEW

RBW 1 MHz
VBW 1 MHz

Ref 80 dBuV/m Att dB SWT 1 s
80
D2 7R dB*
70
60
Dl 54 dp*
50

30 L]

F20

10

F-10

-20

Start 1 GHz

200 MHz/

Note: The peak shown in the plot is the carriequiency.
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Modulation: 8-DPSK

CHANNEL: Lowest (2402 MHz).

AT4@

RBW 1 MHz
VBW 1 MHz

Ref 80 dBuvV/m Att dB SWT 1 s
80
D2 7@ dB*
70
1 PK
VIEW oo
D1 54 dg~*
T IVID ey
., MWMWMMMWMWW
i b MR T I—
wwfﬂ—//
30 me—*/“’w
20
F10
=0
F-10
-20
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak shown in the plot is the carrieqdiency.
CHANNEL: Middle (2441 MHz).
RBW 1 MHz
VBW 1 MHz
Ref 80 dBuv/m Attt dB SWT 1 s
80
Dz 7g dB*
70
1 PK
VIEW
Fe0
Dl 54 dp+
WVWWMHM%MWWMWWWW
F40
sshianh oo ] I —
MMM
iﬂwww
20
F10
~0
F-10
=20
Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak shown in the plot is the carrieqdiency.
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CHANNEL: Highest (2480 MHz).

RBW 1 MHz
VBW 1 MHz

Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
Dz 74 dB*
=70
1 PK
VIEW
6o
2 av] DL 54 dp*
L.
o IRPYIRTIE NMWMW i
fon AoVl |
L WSRO o ey
MMW‘M
[-30 [t
M
]
20
10
o
F-10
-20
Start 1 GHz 200 MHzZ/ Stop 3 GHz

Note: The peak shown in the plot is the carriequiency.
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FREQUENCY RANGE 3 GHz to 12.75 GHz.
Modulation: GFSK

RBW 1 MHz
VBW 1 MHz

Ref 80 dBuvV/m Att O dB SWT 1 s
80
D2 7B dB*

70
60

2 av D1 54 dp*

view | .o
a0 ‘e Tabhat Al
WMJVVWNrJ*MMhA/WWWNJVM%FM“N

T/ ar
/"\“MWMM
., e
WANAAMNNV]
MMM
20
10
-0
F-10
-20

Start 3 GHz 975 MHz/ Stop 12.75 GHz

This plot is valid for all three channels.
Modulation: T1/4-DQPSK

1 PK
VIEW

i

RBW 1 MHz
VBW 1 MHz

Ref 80 dBpvV/m Att 0 dB SWT 1 s
80
D2 7@ dB*
70
60
D1 54 dB*
50
L M A
I T N
IR ISP oLtk IR
[ At
A A A
30 NIV ey
WW
20
F10
o
--10
-20

Start 3 GHz

This plot is valid for all three channels.
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Modulation: 8-DPSK

RBW 1 MH=z
VBW 1 MHz

Ref 80 dBuv/m Att 0 dB SWT 1 s
80
D2 7k dB*
70
60
2 av D1 54 dp*
MAXH L5

-40 Py SR
WW

pUURNP RV VAN
RVl VORI v
-0 '\J\r/\m
N SAAAN
ﬂNNJMJJJnhArfﬂ
20
10
0
--10
-20
Start 23 GHz 975 MHz/ Stop 12.75 GHz

This plot is valid for all three channels.
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FREQUENCY RANGE 12.75 GHz to 18 GHz.

.,

2 AV
VIEW

Ref

80 dBuvV/m

Att 10 dB

AT4@

WireLEss

RBW 1 MHz
VBW 1 MHz
SWT 1 s

80

D2 7p dB*

70

D1 54 dp~*

50

g (NPT FT P faliy L

ik

30

20

10

F-10

=20

Start 12.75 GHz

525 MHz/ Stop 18 GHz

(This plot is valid for all three channels andratidulation modes).

FREQUENCY RANGE 18 GHz to 25 GHz.

1 PK
VIEW

Ref 80 dBuv/m

Att 0

dB

RBW 1 MHz
VBW 1 MHzZ
SWT 1 s

80

Dz 7R dB*

F70

60

D1 54 dp*

50

20

F10

F-10

-20

Start 18 GHz

700 MHz/ Stop 25 GHz

(This plot is valid for all three channels andratbdulation modes).
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FREQUENCY RANGE 2.31 GHz to 2.39 GHz. (RESTRICTEBND)

CHANNEL: Lowest
Modulation: GFSK

RBW 1 MHz
VBW 1 MHz

AT4@

Ref 80 dBuvV/m Att O dB SWT 1 =
80
Dz 7@ dB*
=70

1 PK

VIEW
60

2 av] D1 54 dp*

.
uum%ﬁbuJﬂMM4mmm¢quwJammwmm¢muwwﬂwwm»uMwﬂanhuwhumwwnwwm»mmwhquWﬂuJmuhwhqwmmwmvw
a0
=30
20
=10
o
--10

-20
Start 2.31 GHz 8 MHz/ Stop 2.39 GHz
Modulation: T1/4-DQPSK
RBW 1 MHz
VBW 1 MHz
Ref 80 dBpv/m Att 0 dB SWT 1 s
80
D2 TR dB*
70
1 PK
VIEW
60
2 av] DL 54 di* i A
.. ]
M i AR AN AP AN AN A AN AR MJMMN Wkt

40

30

20

10

F-10

-20

Start 2Z.31 GHz
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Modulation: 8-DPSK

1 PK
VIEW

WireLEss

AT4@

CHANNEL: Middle
Modulation: GFSK

1 PK
VIEW

REW 1 MHz
VBW 1 MHz
Ref 80 dBuv/m Att 0 dB SWT 1 s
80
D2 7§ dB*
=70
60
D1l 54 dp* AN
50 ,’
Py A IETRURFVE IV TRVAVANY SN oY WWM’M«MM L’JMM
40
30
20
10
-0
F-10
-20
Start 2.31 GHz 8 MHz/ Stop 2.39 GHz
RBW 1 MHz
VEBW 1 MHz
Ref 80 dBuV/m Att 0 dB SWT 1 s
80
D2 7p dB*
70
60
D1 54 dp*
50
oA WA AL A b Aot A A, s AL S A A1 At A A A
40
30
20
10
o
F-10
-20
Start 2.31 GHz 8 MHz/ Stop 2.39 GHz
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Modulation: I1/4-DQPSK

RBW 1 MHz
VBW 1 MHz

Ref 80 dBpv/m Att 0 dB SWT 1 s
80
D2 7@ dB*
70
1 PK
VIEW
&0
D1 54 df*
i
IETERSPPNTY FRATVENW IR TTIPVREIUAN I SVIRRRITIE R R VE I TR O WMWJ L»W»
a0
30
20
10
o
F-10
-20
start 2.31 GHz § MHz/ Steop 2.39 GHz

Modulation: 8-DPSK

RBW 1 MHz
VBW 1 MHz
Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
D2 7§ dB*
70
1 PK
VIEW
60
D1 54 dp*
L, A A

N I T A et S UV szltmwlwvw TISTRRRAT A PWAVT w

30

20

10

F-10

-20

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz
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CHANNEL: Highest
Modulation: GFSK

1 PK
VIEW

Ref 80 dBuvV/m

Att 0

dB

RBW 1 MHz
VBW 1 MHz
SWT 1 s

AT4

80
Dz 7B dB*

70

60

D1 54 dp*

50

AR AL S

<

40

30

20

F10

F-10

=20

Start 2.31 GHz

Modulation: I1/4-DQPSK

1 PK
VIEW

Ref 80 dBuv/m

8 MHz/

RBW 1 MHz
VBW 1 MHz
SWT 1 s

Stop 2.39 GHz

80

Dz TH dB*

70

60

D1 54 dp~*

30

20

10

F-10

-20

Start Z2.31 GHz
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Modulation: 8-DPSK

1 PK
VIEW

Ref 80 dBuV/m

RBW 1 MHz
VBW 1 MHz
dB SWT 1 s

AT4

80

Dz 7

g dB*

70

Fo0

D1 54 dj

50

40

30

20

10

F-10

=20

Start 2.31 GHz
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FREQUENCY RANGE 2.4835 GHz to 2.5 GHz. (RESTRICTBEND)
CHANNEL: Lowest (2402 MHz).

Modulation: GFSK

1 PK
VIEW

Modulation: I1/4-DQPSK

1 PK
VIEW

RBW 1 MHz
VBW 1 MHz

Ref 80 dBuv/m Att 0 dB SWT 1 s

80

D2 7h dB*
~70
F60
D1 54 dp*

=0

(CISRPEYRRT VY PIVEY WIS WSS YT VAT TPy AN AR A i A S

40

30

F20

10

o

F-10

-20

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz
RBW 1 MHz
VBW 1 MHz

Ref 80 dBuV/m Att 0 dB SWT 1 s

80

Dz 7p dB*
=70
F60
D1 54 dB*

50

i Mows A AN AN AR AN S st b B Aromoks A AL o, Al A

F40

F30

20

10

F-10

-20

Start 2.4835 GHz
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Modulation: 8-DPSK

RBW 1 MHz
VBW 1 MHz

AT4@

Ref 80 dBpvV/m Att 0 dB SWT 1 s
80
D2 TR dB*
70
1 PK
VIEW
60
2 av] D1 54 dp*
Lo
ITEH VOVURY N SR WY T TIFWIRUI EVTRYY G FRURITATTY, WEASTIU STYRPTV U WG 0 Y TN WYY QRO TRy W
40
30
20
10
o
-10
-20
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz
CHANNEL: Middle
Modulation: GFSK
RBW 1 MHz
VBW 1 MHz
Ref 80 dBuv/m Att 0 dB SWT 1 s
80
D2 7 dB*
70
1 PK
VIEW
&0
D1 54 dp*
-
WMWMMWWWWWW
40
30
20
10
o
--10
-20
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz
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Modulation:

I1/4-

Ref

DQPSK

80 dBuv/m Att 0O

dB

RBW 1 MHz
VBW 1 MHz
SWT 1 s

AT4

e,

WireLEss

80

1 PK
VIEW

Dz Tp dB*

—70

60

D1 54 dp~*

50

T RTY IR WP T NN T TR NTETIRY WETRW ey T

40

30

20

10

—-10

Modulation:

1 PK
VIEW

-20

Start 2.4835 GHz

8-DPSK

Ref

80 dBuv/m Att O

de

1.65 MHz/

RBW 1 MHz
VBW 1 MHz
SWT 1 s

Stop 2.5 GHz

80

D2 7@ dB*

70

60

D1 54 dp*

50

novvoy i Ad [ Y NPV PR T

40

30

20

10

F-10

=20

Start 2.4835 GHz

Report N°(NIE): 39342RRF.002

1.65 MHz/

Page 73 of 83

Stop 2.5 GHz

201398-



CHANNEL: Highest (2480 MHz).
Modulation: GFSK

1 PK
VIEW

AT4@

RBW 1 MHz
VBW 1 MHz

Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
Dz 7 dB*
70
F60
D1 54 dp*
F50
TP FNTIRT ) 1N Y TR WYPRY W PTRRURYIN 'GP WSONDY (YA YO O NI (W TTRUTN N 1 |1 N

30

20

10

F-10

=20

Start Z2.4835 GHz

Modulation: T1/4-DQPSK

1 PK
VIEW

1.65 MHz/ Stop 2.5 GHz

RBW 1 MHz
VBW 1 MHz

Ref 80 dBuvV/m Att 0 dB SWT 1 s
80
D2 7p dB*
70
60
D1 54 dp*
M A A Ak, COCTRNTPAVE NI WTRTVRISVAN ¥ PPV O KO PP S PPN STRTPT N T T MR 0T TGN T WA SV

a.

30

20

10

F-10

-20

Start 2.4835 GHz
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Modulation: 8-DPSK

1 PK
MAH

AT4

REW 1 MHz
VBW 1 MHz

Ref 80 dBuv/m Att 0 dB SWT 1 s

80
D2 7§ dB*
=70
60
D1l 54 dp*
=50
%h AN AR AR A A - ,"""‘MM’MLM»M"““.‘.., RIS VRS TY T WO YRR Y RPN
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APPENDIX B: Measuring results for
electromagnetic conducted emission
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DESCRIPTION OF THE OPERATION MODES

The operation modes described in this paragraphtitote a functionality of the sample under testifself.
Every operation mode takes a failure criteria foe immunity test that they were applying to it aad
monitoring to guarantee performance of the sams.one

In the following table appears the operation moakesd by the samples tested to that it refers tesepi test
report.

OPERATION DESCRIPTION
MODE

OM#01 EUT ON. Equipment charging battery by USB port.

OM#03 EUT ON. Equipment charging battery by USB port.8aoth in communication mode.
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CONTINUOUS CONDUCTED EMISSION ON POWER LEADS

L)

£E9559

LIMITS: Product standard] ~FCC RULES AND REGULATIONS 47 CPRRT 15,
SUBPART B (10-01-12 ED)
Test standard : FCC RULES AND REGULATIONS 47 CFRRPA15,
SUBPART B (10-01-12 ED)
CLASS B

The applied limit for continuous conducted emissianpower leads, according with the requiremeh8GC

Rules and Regulations 47 CFR Part 15, Subpart BC8RSS-Gen Issue 2, June 2007 in the frequenageran
0,15 to 30 MHz, for Class B equipment was:

Frequency range Limit (dB pVv)
(MH2) Quasi-peak Average
0,15t0 0,5 66-56 56-46
0,5t05 56 46
510 30 60 50
TESTED SAMPLES: S/01
TESTED OPERATION MODES: OM#01, 03

TEST RESULTS :

CCmmnnhh: CC, Conducted Condition; mm: Samp|e
number; nn: Operation mode; hh: wire

CCmmnnhh Description Result
CCO01010N Neutral wire noise P
CCo0101L1 Phase wire noise P
CCO01030N Neutral wire noise P
CC0103L1 Phase wire noise P
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Continuous Conducted emission : CC01010N

Detector : Peak / Average / Cuasi-peak

Project:
Company:
Sample:
Operation mode:
Description:

EC FCC Class B ESPI CC

707

607

39342REM.002

ELEKTROBIT

S/01

OM#01

EUT ON. Equipment charging battery by USB port. Neutral Noise

CE FCC Class B OP

507

CE FCC Class B AVG
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150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
MaxPeak Average CE FCC Class B AVG CE FCC Class B QP
Max Peak
Frequency MaxPeak-ClearWrite Average-ClearWrite
(MHz) (dBupv) (dBupv)
0.174000 43.4 35.1
3.754000 40.1 24.3
6.158000 26.4 20.8
10.202000 30.9 24.3
14.302000 28.5 18.3
17.606000 32.9 18.8
19.430000 37.1 22.7
21.322000 36.5 21.4
24.058000 28.9 14.2
27.126000 27.0 19.6

Report N°(NIE): 39342RRF.002

Page 80 of 83 201398-



a74@

WireLESS

Continuous Conducted emission : CC0101L1

Detector : Peak / Average / Cuasi-peak

Project:
Company:
Sample:
Operation mode:
Description:

EC FCC Class B ESPI CC

707

607

39342REM.002

ELEKTROBIT

S/01

OM#01

EUT ON. Equipment charging battery by USB port. Phase Noise

CE FCC Class B OP

507

CE FCC Class B AVG
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150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
MaxPeak Average CE FCC Class B AVG CE FCC Class B QP
Max Peak
Frequency MaxPeak-ClearWrite Average-ClearWrite
(MHz) (dBupv) (dBupv)
0.150000 41.5 15.0
3.802000 38.0 22.3
8.066000 23.7 15.1
10.114000 27.8 18.0
13.794000 27.5 18.3
17.842000 31.3 18.7
19.398000 35.9 19.9
21.150000 31.0 18.2
24.586000 23.9 13.9
27.734000 21.7 7.2
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Continuous Conducted emission : CC01030N

Detector : Peak / Average / Cuasi-peak

Project:
Company:
Sample:
Operation mode:
Description:

EC FCC Class B ESPI CC

39342REM.002

ELEKTROBIT

S/01

OM#03

EUT ON. Equipment charging battery by USB port. Bluetooth in
communication mode. Neutral Noise

CE FCC Class B OP
|
CE FCC Class B AVG
|
>
&
< i
E i
g Hill |
kY i
u |
ot
-10 t t —t+—+—+—+— t t —t—+——t— t {
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
MaxPeak Average CE FCC Class B AVG CE FCC Class B QP
Max Peak
Frequency MaxPeak-ClearWrite Average-ClearWrite
(MHz) (dBpv) (dBpv)
0.170000 40.0 27.0
3.662000 40.5 25.1
7.962000 27.0 20.1
10.054000 314 25.0
13.890000 28.6 16.9
18.010000 33.3 20.2
19.398000 38.3 24.6
21.074000 36.9 23.2
25.210000 29.1 22.7
27.214000 26.7 13.4
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Continuous Conducted emission : CC0103L1

Detector : Peak / Average / Cuasi-peak

Project:
Company:
Sample:
Operation mode:
Description:

EC FCC Class B ESPI

39342REM.002

ELEKTROBIT

S/01

OM#03

EUT ON. Equipment charging battery by USB port. Bluetooth in
communication mode. Phase Noise

CC

CE FCC Class B OP

CE FCC Class B AVG

Level in dBuV

Lty

-10 t t t t

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
MaxPeak Average CE FCC Class B AVG CE FCC Class B QP
Max Peak
Frequency MaxPeak-ClearWrite Average-ClearWrite
(MHz) (dBuv) (dBuv)
0.154000 41.4 8.8
3.658000 38.5 24.1
8.190000 25.5 18.1
10.162000 28.4 21.6
13.646000 28.4 15.2
17.878000 325 18.8
19.506000 36.3 23.5
21.254000 32.1 18.1
24.366000 24.1 9.9
27.662000 21.6 8.4
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